
EZ Touch Lane Machine Operation, Maintenance, and Parts Manual 

400-294-018 Rev. Date 12/12  7-12 

Vacuum Head Assembly - 294-116-147 

NUMBER DESCRIPTION NUMBER DESCRIPTION 

1 01-051 NUT, NYLON LOCK, 1/4-20 9 294-116-142 AGITATOR FOAM 

2 294-116-129 ARM, VAC HEAD 10 294-116-146 VAC HEAD BAR 

3 294-116-132 PIVOT BLOCK, VAC HEAD 11 702-108-000 BEARING, SPHERICAL, 1/4 X 21/32 X 1/4 

4 294-116-135 HORN WELDMENT, VAC HEAD 12 808-549-160 SCREW, BUTTON HEAD, 1/4-20 X 1 

5 294-116-136 GASKET, VAC HEAD 13 832-133-008 NUT, NYLON LOCK, 8-32 

6 294-116-137 SQUEEGEE 14 835-549-002 NUT, HEX JAM, 1/4-20 

7 294-116-139 STUD BAR, VAC HEAD 15 843-140-002 NUT, KEPS, 10-32 

8 294-116-141 AGITATOR FOAM SHIM 16 948-753-101 WASHER, FLAT, 1/4 

1 2 

12 15 
15 

4 
14 

15 
16 

10 
13 

6 

7 

7 

8 

9 

11 3 

5 


